



Branch 0300 – Pilsen

CERTIFICATE

No. 030 – 056206

About the qualities of a product

Certified quality: SLIPPERINESS according to the following test procedures:

DIN 51130:2013 Testing of floor coverings determination of anti – slip properties; workrooms and fields of activities with raised slip langer, walking method – ramp test
P CEN/TS 16165:2014 Determination of slip resistance of pedestrian surfaces – Methods of evaluation
BGR 181:2003 Working areas and areas with increased danger of slipping.
Product: **Steel gratings: KOZ/34x38/30x3, L=1000, B=483_szt.1**
Producer: **Mostostal Siedlce Sp. Z o. o. sp. K, Ul. Terespolska 12, 08-110, Siedlce, Poland**
Order: Z 030180012
Achieved values:

ČSN CEN/TS 16165 (annex B), DIN 51130 angle of slip – shoe	
17,4°	R10

Based on the results of the test pursuant to **DIN 51130, P CEN/TS 16165 (method B), BGR 181** the tested **samples of Steel gratings: KOZ/34x38/30x3, L=1000, B=483_szt.1** produced in the **Mostostal Siedlce Sp. Z o. o. sp. k, Ul. Terespolska 12, 08-110 Siedlce, Poland** was classified in group **R 10** (slip angle 17,4°). Floor coverings can also be used where there is a prescribed classification in class R9.

It should be pointed out that to ensure proper slip resistant function of pallet in the sense of stated conclusion, it is needed to maintain surface in clean conditions and without significant wear.

The certificate is issued on the basis of the results of the tests stated in report no. 030–056205 from 12th January 2018.

Number of pages of certificate: 1

Certificate validity: till 31st January 2021

The certificate can be cancelled upon finding non-adherence to the certified parameters of product qualities.

Pilsen 12th January 2018



Ing. Alexander Trinner
Branch Director

Warning: Without a written consent of the representative of the head of the authorised person, this report must not reproduced otherwise than in its entirety.